
 

 

 

 

A REPORT 

 

ON 

 

 

 

OPPORTUNITIES FOR GREEN CHEMISTRY INITIATIVES: 

PULP AND PAPER INDUSTRY  

 

 

 

 

 

 

 

 

 

 
OFFICE OF THE PRINCIPAL SCIENTIFIC ADVISER TO THE GOI 

VigyanBhawan Annexe, NEW DELHI 

2014 



 

  
 

CONTENTS 

S. No. Title Page 
No. 

 PREFACE  

 1.0 
1.1 
1.2 
1.3 
1.4 

INTRODUCTION 
Green Chemistry 
Initiative of office of the PSA to GoI 
Constitution of the expert Sub-group  
Visit of the Sub-group to the paper mills and Observations 

1 

 2.0 
 2.1 
2.2 
2.3 
2.4 

2.4.1 
2.4.2 

INDIAN PAPER INDUSTRY 
Status 
Structure of the Indian Paper Industry  
Major raw materials used in the Indian Paper Industry 
Manufacturing Process 
Pulping Process  
[...]
Further, the Ministry of Environment and Forest (MoEF) had launched a Charter on "Corporate 

Responsibility for Environmental Protection (CREP)" in March 2003 with a view to go beyond 

the compliance of regulatory norms for prevention and control of pollution through various 

measures including waste minimization, in-plant process control and adoption of clean 

technologies. The Charter had set targets concerning conservation of water, energy, recovery of 

chemicals, reduction in pollution, elimination of toxic pollutants, process and management of 

residues that are required to be disposed of in an environmentally sound manner. The CREP 

norms are presented in Table 4.3. 

 
  

Table 4.3 CREP Norms for Indian Pulp and Paper Industry 

Environmental Issues  Implementation Schedule  

Discharge of AOX, kg/tpaper AOX 1.5 kg/tpaper within 2 years 
AOX 1.0 kg/tpaper in 5 years  

Installation of lime kiln  Within 4 years  

Waste water discharge m3/tpaper < 140 m3/tpaper within 2 years 
< 120 m3/tpaper within 4 years for units installed 
before 1992 
< 100 m3/tpaper for units installed after 1992  

Odour Control by burning the 
reduced sulphur emissions in the 
boiler/lime kiln  

Installation of odour control system within 4 years  

Upgrade of ETP  One year  



 

Utilisation of treated effluent for 
irrigation  

Wherever possible  

Compliance of standard of BOD , COD, 
and AOX  

Either achieve the discharge standards of BOD,COD 
and AOX by installation of chemical recovery system 
or utilization of black liquor with no discharge form 
pulp mill within 3 years or shift  to waste paper  

Up-gradation of ETPs so as to meet 
discharge standards  

 Upgrade the ETP within one year so as to achieve 
the discharge standards  

Waste water discharge  < 150m3/tpaper within 3 years  

Utilisation of treated effluent for 
irrigation  

Wherever possible  

 Source: CPCB 

 

5.0 OBSERVATIONS OF THE COMMITTEE DURING THE VISITS TO VARIOUS PAPER MILLS 

 

The sub-committee visited various mills representing the cross-section of the industry 

viz. large, medium and small covering wood based, agro based and recycled waste 

paper.Generally, it was observed that due to the divergent raw materials, variation in 

capacities, quality of various end products and with the availability of finance, the larger 

mills were able to integrate technologies such as super batch digesters, bio-methanation 

plant, lime sludge reburning kiln and precipitated Calcium carbonate plant etc., well into 

the manufacturing process.  This helped the mills to operate in a closed loop and bring 

down the water consumption and effluent pollution load significantly. However, smaller 

mills, due to financial constraints, were not able to adopt the available modern 

technologies and still rely on Cl2 bleaching. This has resulted in increased pollution load 

of AOX and other pollutants in the effluents. In fact a large integrated mill in a specific 

case use oxygen delignification and ozone for bleaching and thus achieved Elemental 

Chlorine free bleaching. This has resulted in significant reduction of pollutants and 

reduced water consumption.The section wise observations of the committee are 

summarized below: 

 

5.1 General 
  

 The majority of the paper units in Indian paper industry have not kept pace with the 

technological development except a few of the large wood-based and agro-based 

mills; the implications of technology obsolescence in paper industry is thus evident 

in the form of high cost of production, environmental problems, inferior quality of 

product and lower economies of scale. 

15 



 

The level of technology in most of the agro and recycled fibre based mills is obsolete 

and majority of the small units and some of the medium sized agro based mills have 

not attempted to improve/ upgrade the technology. However, the wood-based large 

mills have upgraded the technology from time to time for improvement in the 

quality of product and reduction in the pollution load. Lack of technological upgrade 

has impacted the environmental issues in a major way.   

 Raw material preparation, pulping and bleaching and chemical recovery are the 

major sources of environmental pollution. These operations require major 

technological interventions and upgrade.  

 

5.2 Raw Material Processing 

 

The heartwood and sapwood are useful for making pulp. Most pulping processes 

require that the wood be chipped and screened to provide uniform sized chips. It was 

observed that whilst the major raw material eucalyptus is debarked during cutting in the 

farms, the other raw materials such as poplar, casuarinas are chipped and digested with 

bark, resulting in higher consumption of chemicals and lower strength of pulps. This 

results in difficulties during recovery of spent pulping chemicals due to the presence of 

undesirable Non-Process Elements (NPEs), like calcium, silica, potassium, as well as 

resinous materials in the spent liquors. This leads to uneconomical chemical recovery 

operations. Bark contains relatively few useful fibres and can be used as fuel to provide 

steam in the mill. 

 

5.3 Pulping 

 

Chemical pulping (Kraft/Soda) process is usedin the mills producing writing and printing 

grade papers. Broadly in this process two types of digesters are used in cooking: (i) 

Batch digesters and (ii) Continuousdigesters.The former consumes larger quantities of 

chemicals.The chemi-mechanical pulping (CMP) process is used in the mills producing 

newsprint grade paper, which is a continuous process. Modified cooking systems like 

super batch process, rapid heat displacement pulping etc. are employed in large mills to 

obtain pulp with better strength properties using lower steam and chemical 

consumptions.  
 

Continuous horizontal digesters are used to process the agro residues in efficient 

manner.Agro based mills are gradually switching over from batch digesters to 

continuous horizontal digesters with screw mechanism for movement of raw materials. 

Chemical and steam are charged at different points and cooking cycle is completed 

within 45-60 minutes. 

16 

http://en.wikipedia.org/wiki/Sapwood_(wood)
http://en.wikipedia.org/wiki/Bark


 

5.4 Brown Stock Washing 

 

This operation is used to separate pulp fibres from the black liquor containing spent 

cooking chemicals and dissolved raw materials.It was observed that only few of the 

large wood and agro-based mills have upgraded their washing system with installation 

of efficient washing systemmainly employing vacuum drum washers or belt washers or 

twin roll presseswith minimum dilution factor,chemical losses and maximum washing 

efficiency. 

 

5.5 Extended Delignification through Oxygen Delignification (ODL) 

 

Fewof the large wood based/agro based mills have upgraded their technology with 

introduction of ODL process, which involves the use of oxygen and alkali to remove a 

substantial fraction of the lignin remaining after pulping.  This results inlower Kappa 

pulp with higher fibre strength and brightness. The process helps to reduce the 

requirement of bleaching chemicals and facilitate recycling of bleach plant washwater. 

This significantly reduces the pollution load in the effluent. 

 

5.6 Bleaching of Pulp 

Bleaching process employed in most of medium and small Indian mills are based on 

elemental chlorine. However, few of the large sized wood based/ agro based mills have 

gone for technological up gradation with the introduction of the ECF bleaching process 

making use of chlorine dioxide. In one of the mills visited by the Committee, ECF in 

combination with ozone is being practiced with significant reduction of the pollution 

load.In some of the mills the effluent after thealkali extraction stage is highly coloured 

where ODL and ClO2 bleaching are not employed.  

 

 

 

 

 

 

 

 

 

 

 

17 

 



 

The entire outline of the bleach plant process is shown in Figure 2. 

 

Figure 2. Process Flow Diagram of Bleach Plant Operations 

 

 

5.7 Chemical Recovery Operations 

The process isaimed at recovery of chemicals from the spent cooking liquor, recovery of energy 

from incineration of dissolved lignin and other organics in the black liquor and minimization of 

air and water pollution. Basic steps involved in chemical recovery system consist of the 

following: 

 

• Concentration of liquor in multiple effect evaporators to form concentrated black liquor 
(50% solids) 

• Further concentration of liquor to get “heavy black liquor” (65% solids) 
• Addition of sodium sulfate to make-up for the loss of soda 
• Incineration of black liquor in recovery furnace 
• Dissolution of smelt from the recovery furnace to get  green liquor 
• Reaction of the green liquor with slaked lime, called causticising, to get white liquor to 

produce “lime mud”, as a by-product. 
• Burning of lime mud to recover lime for reuse in the causticising process. 

   

18 



 

It was observed that majority of the mills use 5-effect long tube vertical evaporators followed 

by falling film evaporators as the finisher. Generally, Indian paper mills suffer from low steam 

recovery from black liquor combustion, failing of evaporators due to silica and fumes, high 

energy consumption, high supporting steam requirement due to scaling on heat exchangers 

etc. 

However, majority of the paper mills in developed countries use 7 effects of falling film 

evaporators along with thermal treatment process to facilitateconcentration of high solids from 

black liquor.Modern chemical recovery boilers involve the use of single drum, high pressure, 

high solids, and high capacity recovery boilers with advanced control systems.  

The process flow diagram of entire pulping and chemical recovery is shown in Figure 3. 

Figure 3. Process Flow Diagram of Pulping and Chemical Recovery Operations 

 

 

  

 

19 

 



 

 

5.8 Water Consumption 

 

Pulp and paper industry consumes large quantities of fresh water. It is the third largest 

consumer of fresh water with consumption in the range80-150 m3/t of paper depending on the 

type of raw material being used. Generally agro based mills consume much more water tha RCF 

based mills. Disposal of wastewater, containing various chemicals (thiols, sulphur dioxide, 

sulphite and sulphides, fibres and resins), bleaching agents(hydrogen peroxide, chlorine 

dioxide, and caustic soda) and whitening agents (kaolin, calcium carbonate, talc, and titanium 

dioxide), is the greatest environmental concern. 

 

It was observed that in majority of the paper mills, all raw effluents from various unit 

operations are mixed together and treated using conventional activated sludge process 

consisting of primary and secondary treatment. It is further treated in aerated lagoons prior to 

discharging into receiving water bodies. Few of the large paper mills have upgraded their 

Effluent Treatment Plant (ETP) with installation of tertiary treatment system for better effluent 

quality, particularly colour and suspended solids. 

 

Few of the medium sized agro-based paper mills have installed the non-conventional chemical 

recovery system, to incinerate the black liquor, which is one of the major causes of pollution, 

coupled with a system for tertiary treatment, involving the use of tube settler/ tertiary clarifier 

and pressure sand filter, to achieve better effluent quality.  

 

The data collected during the visits and comparison with the best practices in developed 
countries is presented in Annexure I. 
 

6.0 Recommendations 

 

The Indian pulp and paper industries, especially the medium and small scale ones, require 

process optimization and modifications, energy efficiency systems, technology up-gradation 

and modernization in different unit operations for attaining enhanced quality and healthier 

status of environment. Towards this, the sub-Group makes following recommendations: 
 

6.1 Raw MaterialProcessing  
  

(i) Wood based mills: The bark of hardwood does not contribute to the fibre, but have 

adverse effect on the processes. Therefore, it is desirable to debark the hardwood raw 

material utilising efficient debarkers and chip screens, before using them for 

preparation of pulp in the wood-based mills. However, there is a need to demonstrate  

 

20 



 

 

debarking of small diameter logs from Subabul/ Casuarina / Poplar etc.  Accordingly a 

pilot level demonstration unit in association with an industrial partner may be set up in 

one of the plants to evaluate its performance and usefulness in reducing the energy and 

chemical demand.  

(ii) Bagasse based mills: In mills using bagasse, in the storage yard the raw material is 
constantly kept wet by water spray to avoid any untoward fire accidents. This produces 
foul odour due to the fermentation of compounds in wet bagasse.  Such mills may 
monitor the air quality and identify the compound(s) responsible for the foul odour and 
take appropriate mitigation measures.  

(iii) Bagasse based mills:  Efficient raw material washing and depithing of bagasse may be 

useful for reducing the chemical consumption during pulping, processing of black liquor 

and to obtain high strength pulp. A demonstration project on the design and 

development of indigenous technologies and machinery for efficient depithing of 

bagasse needs to be encouraged. 

 

6.2  Pulping Process  

 

(i) Agro-based mills: Use of horizontal type continuous tubular digesters should be 

promoted as they help in reducing the water pollution load and the steam 

requirement as well as in producing better fibre quality. A demonstration project on 

multiple points dosing of chemicals in such digester will aid improving the quality of 

pulp as well as reducing the pollution load in the bleach plant and ultimately in the 

effluent.  

(ii) Agro and hard wood based mills: Use of ODL and/or extended cooking prior to pulp 

bleaching of hardwood or agro fibres reduce the requirement of chemicals in the 

subsequent bleaching stages and thus reduces the amount of AOX generated.  The 

process needs to be optimized to achieve the desired results, particularly for small 

and medium mills. 

(iii) RCF mills: Use of enzymatic process for efficient deinking will help in energy 

efficiency and quality of pulp.  Use of enzymes (Xylanases, Ligninases, Glyoxal 

oxidase and Mn peroxidase) prior to bleaching help to reduce the chlorine 

consumption. Ink removal through ink adsorption on polypropylene or similar 

material and use of Raschig rings/ balls are some of the recent methods.  Further, 

membrane separation technology is a potentially attractive method for the removal 

of flexographic ink residues from the wash filtrate effluent of deinking mills and 

thereby facilitating recycle of wash filtrate. These processes may be explored. 

 

21 



 

(iv) All types of mills:  Noticeable foul odour is a characteristic quality of air emission in 

paper mills, particularly those employing bagasse as the major raw material and 

Kraft pulping process, where emissions of sulphur compounds (mainly mercaptans) 

are high. Therefore, there is a need to undertake R & D projects for the control and 

masking of the foul odour. 

 

6.3  Bleaching Process 

  

(i) The characteristics of wastewater are highly influenced by bleaching operations as a 

large portion of wastewater produced at a mill originates from bleaching process. 

Reduction of about 90% of the total chlorinated organic material, including 

chloroform, dioxins and furans, can be achieved by replacing Elemental Chlorine 

(cause of high pollution) based bleaching operation. Use of Elemental Chlorine Free 

(ECF) bleaching such as ClO2 may be encouraged to phase out the chlorine bleaching. 

This is particularly important for medium and small sized agro-based paper mills. A 

Demonstration unit for use of chlorine di-oxide in a 100-150 tpd agro-based mill 